
COVID-19 Care Plan

Suppachok Kirdlarp, MD

Internal Medicine Team and PCI Committee 

Chakri Naruebodindra Medical Institute Version: 18 July 2021



Outline 
• PUI (data: 25-6-2021)

• Clinical practice guideline (ID/Pulmonary)

• Pulmonary/ID team consultation

• Admission criteria

• Workplace 
• ICU/intermediate (4D3-4C/5A-4E)

• PUI ward (5E)

• Ward Cohort (4G,5G,6G,7G)



Thai COVID-19 guideline 

• Patient under investigation (PUI)

• Investigation and diagnosis

• Treatment 

• Refer/transfer 

• Discharge criteria

• Discharge management 

• Personal protective equipment (PPE)

Ver. 25 June 2021

แนวทางเวชปฎิบัติ ดูแลรักษา และป้องกันการติดเชื้อในโรงพยาบาลกรณีไวรัสโคโรนา 2019 _version 25 มิถุนายน พ.ศ. 2564
https://ddc.moph.go.th/viralpneumonia/index.php



อาการ/อาการแสดง ร่วมกับปจัจัยเสี่ยงขอ้หน่ึงข้อใดดังต่อไปน้ี

• Any of respiratory symptoms 
(ไอ น้้ามูก เจ็บคอ ไม่ไดก้ลิน่ ลิ้นไมร่บัรส ถ่ายเหลว ตาแดง 

ผื่นขึ้น หายใจเร็ว หายใจเหนื่อย หรือหายใจล้าบาก)
และ/หรอื

** ในช่วงเวลา 14 วันก่อนวนัเริม่ปว่ย **

• มีประวตัเิดนิทางไปยงั หรือ มาจาก หรือ อยู่อาศัยในประเทศ หรือ พื้นที่เกิด
โรคในช่วง 1 เดือนทีผ่่านมา

• Temp > 37.5 or หรือมีประวตัไิข้ • สัมผัสกบัผูป้่วยยนืยนัโรค COVID-19**

• ไปในสถานทีช่มุนมุชน หรอื สถานทีท่ีม่กีารรวมกลุม่คน เช่น สถานบันเทงิ
ตลาดนัด ห้างสรรพสินค้า สถานพยาบาล หรือ ขนส่งสาธารณะที่มีพบผูป้่วย
สงสัย หรือ ยืนยัน COVID-19 ในช่วง 1 เดือนทีผ่า่นมา

• ปฏ ิบตังิานในสถานกกักนัโรค
• ผู้สัมผสัเสีย่งสงูทัง้ทีม่อีาการและไมม่อีาการ (ตามนิยามของกรมควบคุมโรค)

* การเฝา้ระวังทีส่ถานพยาบาล *

**ไม่รวมผูส้มัผัสของผูส้มัผสั (secondary contact) แนวทางเวชปฎิบัติ ดูแลรักษา และป้องกันการติดเชื้อในโรงพยาบาลกรณีไวรัสโคโรนา 2019 _version 25 มิถุนายน พ.ศ. 2564 
https://ddc.moph.go.th/viralpneumonia/index.php

Patients under investigation: PUI (25 มิถุนายน 2564) 





อาการ/อาการแสดง ร่วมกับปจัจัยเสี่ยงขอ้หน่ึงข้อใดดังต่อไปน้ี

• ผู้ป่วยโรคปอดอักเสบ • สงสัยว่าเป็นโรคติดเชือ้ไวรสัโคโรนา 2019

• หาสาเหตุไมไ่ด้ และรักษาแล้วอาการไมดี่ขึน้ใน 48 ชั่วโมง

• มีอาการรุนแรง หรือ เสียชีวิตโดยหาสาเหตุไมไ่ด้

• ภาพถ่ายรงัสีปอดเขา้ได้กบัโรค COVID-19

โดยไม่สนใจว่าเดินทางไปในพื้นที่ระบาดหรือไม่

** การเฝา้ระวงัทีส่ถานพยาบาล ** 
Patients under investigation: PUI (25 มิถุนายน 2564) 

** consolidation หร ือ ground glass ทั้ง 2 ข้างของปอดบรเิวณ peripheral หรอื sub-pleural based และมี Lymphocyte ในเลือดต่า่ **

แนวทางเวชปฎิบัติ ดูแลรักษา และป้องกันการติดเชื้อในโรงพยาบาลกรณีไวรัสโคโรนา 2019 _version 25 มิถุนายน พ.ศ. 2564
https://ddc.moph.go.th/viralpneumonia/index.php



อาการ/อาการแสดง ร่วมกับปจัจัยเสี่ยงขอ้หน่ึงข้อใดดังต่อไปน้ี

• Temp > 37.5  
และ/หรือ

• แพทย์ผู้ตรวจรักษาสงสัยว่าบุคลากรรายน้ันติดเชื้อ COVID-19

• History of fever หรอื อาการของระบบทางเดิน
หายใจอยา่งใดอยา่งหนึง่
(ไอ น้้ามูก เจ็บคอ ไม่ไดก้ลิน่ ลิ้นไมร่บัรส ถ่ายเหลว 
ตาแดง ผื่นขึ้น หายใจเหนื่อย)

• มีประวัติสัมผัสผู้ปว่ย/ผู้สงสัยว่าปว่ยด้วยCOVID-19

โดยไม่สนใจว่าเดินทางไปในพื้นที่ระบาดหรือไม่

** Special condition การเฝ้าระวัง ในบคุลากรดา้นการแพทยแ์ละสาธารณสขุ ** 
Patients under investigation: PUI (25 มิถุนายน 2564) 

** consolidation หรือ ground glass ทั้ง 2 ข้างของปอดบรเิวณ peripheral หรือ sub-pleural based และม ีLymphocyte ต่่า **

** โรงพยาบาล คลนิกิ รพสต. สถานทีต่รวจห้องปฏบิตักิาร รา้นขายยา หร ือ ทีมสอบสวนโรคหรอื ปฏบิตัิงานในสถานกกักนัโรค **
แนวทางเวชปฎิบัติ ดูแลรักษา และป้องกันการติดเชื้อในโรงพยาบาลกรณีไวรัสโคโรนา 2019 _version 25 มิถุนายน พ.ศ. 2564 

https://ddc.moph.go.th/viralpneumonia/index.php



อาการ/อาการแสดง ร่วมกับปจัจัยเสี่ยงขอ้หน่ึงข้อใดดังต่อไปน้ี

• การป่วยเปน็กลุ่มกอ้น (cluster) • ต้ังแต่ 5 รายขึ้นไป ในสถานที่เดียวกัน

(Acute URI/LRI with Flu test* negative result)

โดยไม่สนใจว่าเดินทางไปในพื้นท่ีระบาดหรือไม่

** Special condition ** 
Patients under investigation: PUI (25 มิถุนายน 2564) 

* Flu test: rapid test or PCR 

ภายในช่วงสัปดาหเ์ดียวกันโดยมคีวามเชื่อมโยงทางระบาดวิทยา

ผู้ติดเชือ้ไมม่อีาการ (Asymptomatic infection) 
• ผู้ที่พบสารพันธุกรรมของเช ือ้ไวรัสโคโรนา 19 โดยวิธี PCR ยืนยันจากห้องปฏิบตัิการ 2 แห่ง หรือ Sequencing หรือเพาะเช ื้อ แต่ไม่มีอาการและอาการแสดง 

แนวทางเวชปฎิบัติ ดูแลรักษา และป้องกันการติดเชื้อในโรงพยาบาลกรณีไวรัสโคโรนา 2019 _version 25 มิถุนายน พ.ศ. 2564 
https://ddc.moph.go.th/viralpneumonia/index.php



Personal protective equipment (PPE) 

For aerosol-generating procedure:
suction, NP swab, intubation, Bronchosocpe, CPR

For general activity



QR code VDO link: PPE donning and doffing 

EID 1 cover all EID 2R full PPE



Facial hairstyles and N95 respirator 

Hair cannot cross under the seal Respirator Sealing Surface

blogs.cdc.gov/niosh-science



Manifestations of SARS-CoV2 infection

SARS-CoV2 infection

Asymptomatic infection Symptomatic infection

Undifferentiated fever Upper respiratory tract infection
(mild case)

Lower respiratory tract infection

Non-severe pneumonia severe pneumonia

Progressive pneumonia

Pre-symptomatic infection



Clinical manifestations of each categories

3.3 Severe pneumonia

* From กรมการแพทย์ กระทรวงสาธารณสุข 25 มิถุนายน 2564
** modified from Rama CNMI team (ID/Chest)

• SpO2 < 94% RA*
• SpO2 92-95% RA with RR>30**
• RR< 30 with sign of impending 

respiratory failure**
• Organ dysfunction*
• Need O2 high flow or non invasive

ventilation for keep SpO2 > 90%*

High risk feature

o Elderly: Age > 60-Year-old*
o Chronic lung disease/COPD*
o CHF*
o CVA*
o CKD*
o Cirrhosis*
o DM, uncontrolled*
o Immunocompromised host: 

immunosuppressive agent/cancer/AIDS 
CD4 <200 cell/cu mm**

o Obesity (BW > 90 kg or BMI>35 kg/m2*)
o CBC - lymphocyte < 1000/mm3*

1. Asymptomatic patient 2. Mild case

Mild case with high-risk feature

3. Pneumonia without risk 

• Progressive pneumonia
• Extensive lesion
• Bilateral or multifocal pneumonia
• Exercise-induced hypoxemia>3%

3.1 Pneumonia with high-risk feature

3.2 Pneumonia with progression

• Focal or minimal infiltration
• No high risk feature
• O2 sat RA 94-96%

• With any of high-risk feature

• Without high-risk feature• No any symptoms

Any of high-risk feature
Any of high-risk feature
Progression or severe



Clinical course of COVID-19

Modified from DOI: 10.1056/NEJMcp2009575

Anosmia
conjunctivitis
rashesPre-symptomatic transmission

Date of Illness (DOI)

Up to 14 days

Dyspnea on exertion
Chest tightness/pain
Resting dyspnea
High grade fever



Siddiqi HK, et al. J Heart Lung Transplant. 2020 May;39(5):405-407. 

Spectrum of severity and stages of COVID-19

D7-8



Clinical course of COVID-19
Day of illness

Temperature

Clinical issue

O2 sat

Lymphocyte count

LDH

D-dimer

Laboratory test
RT-PCR
Serology IgM,IgG

1 2 3 4 5 6 7 8 9 10 11 12

- 40 C
- 39 C
- 38 C

- 100%
- 95%
- 90 %

- 1500
- 1000
- 500

- 500
-250
- 0

- 1000
-500
- 0

Critical phase: progressive pneumoniaEarly (mild-or-asymptomatic) phase Recovery phase

New onset fever >38 C

Hypoxia

Need O2 supplement

Lymphopenia <1000 cells/ cu mm

Elevate LDH > UNL

Hypoxia on exertion

PCR-high VL
- low VL

D dimer > 500 IU/mL

• URI symptoms (cough, sore throat)
• Fever absent 40-50% in early phase
• Constitutional symptoms: myalgia, diarrhea  

• New/sustain fever >38 C
• Hypoxia esp. on exertion 
• Chest tightness/discomfort
• Tachypnea

• Some of them
• RS failure
• ARDS
• MODS



COVID-19 warning signs

• Chest tightness/discomfort, chest pain

• Dyspnea on exertion or exertional hypoxia (>3%)

• Resting hypoxia 

• Fever > 38o C (especially D5-7 from the onset of the symptoms)

• Elevate LDH > UNL

• Leukopenia 
• especially lymphopenia (<1,000 cells/cu mm) 

• Elevate D-dimer > UNL

• Any of high-risk features 



Radiologic findings

Bilateral basal lung predominate
GGO or patchy consolidation

Peripheral lung predominate
GGO or patchy consolidation



Radiologic findings



Radiologic findings



Cohort ward (4G-7G) Intermediate (5A-AIIR) ICU (AIIR)

1. SpO2 RA > 96%
2. SpO2 < 96% but correct 

with O2 canular 5 LPM  
(Sat > 96%) and RR < 
25/min 

1. SpO2 < 96% ขณะ on O2 

canular 5 LPM 
2. RR > 25/min + clinical trend 

to progression 
3. Need high flow oxygenation 
4. Step down from ICU  

1. Respiratory failure need  
non-invasive (NIV), invasive 
mechanical ventilator 

2. Need procedure: RRT, ECMO 

1. กรณคีนไขเ้ข้า cohort ประเมนิผู้ปว่ยวดั O2 Sat + heart rate

ผู้ป ่วยเสี่ยงสูง - อายุ > 65 ป ีที่มีโรคประจา่ตวัเสี่ยงสูง

- อายุ >70 ป ี

- มีอาการแนน่หนา้อก เหนื่อย ใจสั่น

2. กรณคีนไขเ้ข้า intermediate 5E/ ICU ส่งคนไข้ที ่ER เพื่อ
ประเมนิอาการเบือ้งตน้กอ่นขึ้น admit ทุกครัง้

กรณี O2sat < 96% และหรือ HR > 120 /min 
หรือมอีาการผดิปกติ

notify แพทยพ์ิจารณาส่งประเมนิการที ่ER 
(+/- พิจารณาเปลีย่น ward admit )

ประเภทผู้ป่วย COVID-19 และการประเมินกอ่นขึน้ ward





ROX-index

Roca O, et al. J Crit Care. 2016 Oct;35:200-5.
Roca O, et al. Am J Respir Crit Care Med. 2019 Jun 1;199(11):1368-1376.



History taking: 
+ใช้แบบฟอรม์สอบสวนโรค “Novel corona 2” ของกรมควบคุมโรค กระทรวงสาธารณสุข

• Patient profile

• Cluster event:

• Date of 1st onset (DOI 0)
• แม้อาการเพยีงเลก็นอ้ยกน็บั

• Date of swab:

• Date of admission

• Timeline (เร ียงตามวันเวลา)
• Exposure/risk:

• ประวัติเดินทางพื้นทีเ่สี่ยง 
• ประวัติ close contact confirm case

• Comorbidity/underlying disease:

• Current medication:

• COVID-19 vaccination  

• ลักษณะบา้น ท่ีอยู่อาศัย ผู้อยู่อาศัยรว่มบา้น
• Household contact identification

• Home isolation/quarantine 
evaluation



History taking: ใช้แบบฟอร์มสอบสวนโรค “Novelcorona” ของกรมควบคุมโรค กระทรวงสาธารณสุข

แนวทางการเฝ้าระวงัและสอบสวนโรคตดิเช ือ้ไวรสัโคโรนา 2019 _version 4 ธ .ค. 2563



แนวทางการเฝ้าระวงัและสอบสวนโรคตดิเช ือ้ไวรสัโคโรนา 2019 _version 4 ธ .ค. 2563



แนวทางการเฝ้าระวงัและสอบสวนโรคตดิเช ือ้ไวรสัโคโรนา 2019 _version 4 ธ .ค. 2563



ICD 10 coding in COVID-19 patients



1st date of admission 
One day Continue 

• Admit ward (…….) • Record V/S (เช้า เย็น)
กรณีอาการรนุแรง เชน่ intermediate ward => วัด 4 คร ัง้
* not record I/O * 

• Lab: (ส่ังเจาะวันรุ่งขึน้)
- CBC Electrolyte BUN Cr LFT
- Lipid HbA1C Glucose
- LDH
- D- dimer

• Urinalysis (no sediment)
• Anti HIV (ถ้าสงสัย) => ใหใ้ชร้หสั rapid
• UPT (ถ้าสงสัยตั้งครรภจ์ากประวัติLMP) 
• เพ่ิมแลปวิจัย

- preclinic
- คุณอ้อม

• Diet (EID set)

• Medication 
- Paracetamol (500) 1 tab PO prn q 4-6 hr
- Ropect 1 tab PO TID PC (prn if cough)
- Anxiolytic drug (lorazepam, clonazepam)
- ยาเดิมของผูป้ว่ย (ตรวจสอบ drug drug interaction ด้วย)

• CXR portable
• นัด CT chest NC (request DOI 5-7) + CXR port วันท่ีท า
• Avoid stool exam

• Specific drug treatment 
- depend on severity & High risk feature



CT chest (non contrast)

Indication 
• CXR มกี ้ำกึ่งว่ำม ีinfiltration หรอืไม่
• สงสยัภำวะอื่น ไดแ้ก่

• Acute PE (CTA)

• Organizing pneumonia

• Infection associated COVID-19 (e.g., Aspergillosis, mucormycosis)

* กรณีที่ CXR เห็น pulmonary infiltration ชัดเจนไม่จ ำเป็นต้องท ำCT chest
* กรณีที่ผ ูป่้วยมำadmit ค่อนขำ้งเร็วและ CXR ยงัไม่เห็น infiltration ที่ชัดเชนหรือ typical COVID-19 สำมำรถพจิำรณำCT chest NC ก่อน DOI 7 ได้



Daily round (telemedicine) 

• V/S: Temp, PR, RR, SpO2 RA (pre/post exertion) ทกุวนัแล้ว Progress note
• Exertional induce hypoxia

• ปัน่จกัรยานอากาศ 3 นาที
• กรณีท าไม่ได ้อาจใหเ้ดนิรอบเตยีงไปมา 3 นาที
• หากม ีSpO2 ลดลง ≥3% ถอืว่า “ผลเป็นบวก”

• ** ถ้าบน่เหน่ือย ไอมากขึ้น อาการแย่ลง หรือ SpO2 drop ลง
• Repeat SpO2 Sat pre/post exertion + evaluate คนไข้
• ให ้Notify อาจารยป์ระจ าสาย/อาจารยแ์พทยเ์วร COVID-19 ทุกคน
• consider Favipiravir/dexamethasone ตามข้อบ่งช้ี

อาการอาจแย่ลงวนัท่ี DOI 7-12

* ในกรณีที่ไม่มอีาการใหน้บัวนัที่ท่า swab เปน็ DOI 0





Progress note

• S
• DOI____; 
• Clinical (ไข ้ไอ เหน่ือย กลิ่น dypsnea on 

exertion ??) เอาเฉพาะทีส่ าคญั/เปลี่ยนแปลง

• O
• V/S: Temp, RR, PR, BP
• Sat RA_____%, exertion ______%
• Lab

• CBC + absolute lymphocyte count
• LDH, D dimer
• Abnormal parameter
• CXR/CT result

• A
• Clinical stable/worsening
• Dx (mild COVID-19 or pneumonia)

• P
• Start/continue

• Favipiravir Day xxx
• Dexamethasone (dose) + day

• F/U lab/CXR/CT at DOI xxx (xx/xx/xx)



Laboratory investigation

EDTA Citrate blood Clot blood

Set lab ชุด
• COVID admit
• COVID follow up
• COVID severe heparin



Timeline of COVID-19 care lab: mild symptoms
Day of

admission
Day 7th +/-1
since onset

Day 12th +/-1
Since onset

Discharge date New dyspnea or 
hypoxia 

CBC     

E’lyte, BUN,Cr, LFT

HbA1C + glucose





   

LDH     

Lipid profile 

CRP     

D-dimer  

Coagulogram (if severe) (if severe) (if severe) (if severe) (if severe)

Fibrinogen (if severe) (if severe) (if severe) (if severe) (if severe)

CXR portable     

UA (no sediment)     

CT chest non contrast: as indication

• Anti HIV (ถ้าสงสยั) => ใหใ้ชร้หสั rapid
• UPT (ถ้าสงสยัตัง้ครรภจ์ากประวตั ิ LMP) 

Set lab ชุด
• COVID admit
• COVID follow up
• COVID severe heparin



Timeline of COVID-19 care lab: pneumonia
Day of

admission
Day 7th +/-1
since onset

Day 10th +/-1
Since onset

Day 12th +/-1
Since onset

Q 3 day or
Discharge date

New dyspnea or 
hypoxia

CBC      

E’lyte, BUN,Cr, LFT
HbA1C + glucose





    

LDH      

Lipid profile 

CRP      

D-dimer 

Coagulogram (if severe) (if severe) (if severe) (if severe) (if severe) (if severe)

Fibrinogen (if severe) (if severe) (if severe) (if severe) (if severe) (if severe)

CXR portable      

UA      

CT chest non contrast: as indication

• Anti HIV (ถ้าสงสยั) => ใหใ้ชร้หสั rapid
• UPT (ถ้าสงสยัตัง้ครรภจ์ากประวตั ิ LMP) 

Set lab ชุด
• COVID admit
• COVID follow up
• COVID severe heparin



Chest X ray and CT chest request 

• Key โดยติก๊ที ่Confirm COVID-19 or PUI 

• Clinical information
• DOI day____

• On treatment 
• Favipiravir Day___

• Dexamethasone Day___

• CT chest NC
• CXR portable วนัเดยีวกนักบัที่ได้ท ำ CT 

• Clinical information

• Request date:=>



Treatment option

• Current evidence
• Antiviral agents

• Lopinavir/ritonavir

• Remdesivir

• Favipiravir 

• Anti-inflammatory agents
• Steroid (dexamethasone)

• Anti IL-6R; Tocilizumab

• JAK-inhibitor; Baricitinib, Tofacitinib 

• Others
• Convalescence  plasma

• Bamlanivimab and Etesevimab

• Old evidence (not effective)
• Hydroxychloroquine/chloroquine

• Azithromycin

• Darunavir/ritonavir 



Siddiqi HK, et al. J Heart Lung Transplant. 2020 May;39(5):405-407. 

Spectrum of severity and stages of COVID-19

D7

Antiviral agents (favipiravir,remdesivir)

Anti-inflammatory agent (dexamethasone)

Respiratory support (ventilator, prone ECMO)

Biologic agents (Tocilizumab, Baricitinib, Tofacitinib)



Treatment regimen (Thai guideline) 

Asymptomatic
case

Mild case Mild case plus 
high risk feature

Pneumonia ***
(with high risk, progressive or 

severe case)

N/A May consider Favipiravir Favipiravir

consider Favipiravir
or

Remdesivir IV 
Plus

Corticosteroid IV/PO

(Optional: +/- add on Lopinavir/ritonavir)

Duration of Rx 5-10 days 5-10 days 5-10 days

* CNMI COVID-19: treatment ver_1: 25/6/2021
*Favipiravir prescribe by ID/Chest staff consensus only

*** CXR: show infiltration or CXR normal but hypoxia (SpO2 <96%)Hospital isolation: 10 day

Severe pneumonia:SpO2 < 94% RA* or SpO2 92-95% RA with RR>30/min



Favipiravir Order

one day

Favipiravir(200)

• BW < 90 kg
9 tab PO q 12 hr (day 1)

• BW > 90 kg
12 tab PO q 12 hr (day 1)

continue

Favipiravir(200)

• BW < 90 kg
4 tab PO q 12 hr (D2-D5)

• BW > 90 kg
5 tab PO q 12 hr (D2-D5)



กรอก SAT Code: 

แบบฟอร์มการใช้ยาในผู้ปว่ยประกอบการเบิกยา Favipiravir 200 mg กรณีขออนุมัติการใช้ยาเป็นครั้งแรก



prescribe by ID staff only



แบบฟอร์มการใช้ยาในผู้ปว่ยประกอบการเบิกยา Favipiravir 200 mg
กรณีขออนุมัติการใช้ยาเป็นครั้งท่ีสอง เพื่อใช้ยาต่อจนครบ 10 วัน

prescribe by ID staff only



From: Prof.Dr.Sasisopin Kiertiburanakul, MD

เบิกใช้จากกรมการแพทย์ ต้อง pre-authorized

Chest/ID



Corticosteroid in COVID-19

Regimen Duration 

• Dexamethasone 6 mg IV/PO 7-10 day

• Hydrocortisone 160 mg IV 7-10 day

• Prednisolone 40 mg PO 7-10 day

• Methylprednisolone 32 mg IV 7-10 day

1. COVID-19 Treatment Guidelines Panel. Coronavirus Disease 2019 (COVID-19) Treatment Guidelines. National Institutes of Health. Available at 
https://www.covid19treatmentguidelines.nih.gov/. Accessed 25th October 2020

2. The RECOVERY Collaborative Group. Dexamethasone in Hospitalized Patients with Covid-19 - Preliminary Report. NEJM 2020, DOI: 10.1056/NEJMoa2021436

• ยา Corticosteroid แนะนา่ใหใ้ชเ้ฉพาะรายที่มอีาการรนุแรงเท่านัน้
• ยังไม่มีหลักฐานจากงานวิจยัที่ชี้วา่ anti-inflammatory agent อื่น ๆ และ IL-6 receptor antagonist ช่วยลดอัตราการตายของผูป้ว่ย

แนวทางเวชปฎิบัติ ดูแลรักษา และป้องกันการติดเชื้อในโรงพยาบาลกรณีไวรัสโคโรนา 2019 _version 25 มิถุนายน พ.ศ. 2564 
https://ddc.moph.go.th/viralpneumonia/index.php



Steroid in COVID19; interim guidance (CNMI+RAMA PYT)
mild moderate severe

Indication 1. Radiological evidence of pneumonia
AND

2. Evidence of hypoxia
- Resting hypoxia < 96%
- Exertional SpO2 drop>3% plus DOI >7

1. Radiological evidence of pneumonia
AND

2. SPo2/FIO2 ratio <315 or
PF ratio 200-300 or
Spo2 (RA) < 93

1.  Radiological evidence of multifocal/bilateral 
pneumonia

AND
2. SPo2/FIO2 ratio <235 or

PF ratio <200 or
Spo2 (RA) < 90

Dose and 
duration

Dexamethasone (as RECOVERY trial)1

• 6 mg PO/IV daily or 0.1mg/kg/day
<60 kg; 6mg/day
60-80 kg; 8mg/day
81-100 kg; 10mg/day
>100 kg; 10mg/day + 1mg/day every 10kg that 
excess 100 kg
Duration:
- 10 days if resting hypoxia
- 7 day if exertional SpO2 drop>3%

Dexamethasone (as CODEX trial)2

• 20mg/day 3-5 day (depend on 
severity/CRP level)

De-escalate when; 
*If Oxygenation improve

And/or 
CXR not progress

And/or
Decrease CRP*

• De-escalate to 10 mg/day 
(total course = 10 days of steroid 

IV Methylprednisolone (as Meth-COVID trial)3

D1/2/3 (mg)

<80 Kg; 500/250/250
>80 Kg; 500/500/500

**use 250/250/250 if any one of 
- Age> 70 years
- DKA
- POC-glu >400 mg/dL
- HbA1C > 12%
- Other co-infection e.g.; bacterial infection

1. RECOVERY Collaborative Group, Horby P, et al. N Engl J Med. 2021 Feb 25;384(8):693-704.
2. Tomazini BM, et al. JAMA. 2020;324(13):1307-1316
3. Edalatifard M, et al. Eur Respir J. 2020 Dec 24;56(6):2002808. 



Inclusion criteria for Tocilizumab

Participants must meet all inclusion criteria

❑ Age > 18 with COVID-19

❑ Elevated all inflammatory markers: 
❑CRP > 20 mg/L

❑Ferritin > 300 ng/ml

❑IL-6 > 20 pg/ml  

❑ Severe pneumonia or Critical disease

❑Any of the followings:

❑ Dyspnea, RR >30/min

❑ hypoxemia O2sat < 93% (room air)

❑ PaO2/FiO2 < 300

❑ Respiratory failure

❑ Septic shock with or without organ 
failure

❑ Lung infiltration > 50% within 24-48 hr

• Candidate case: => consult chest/ID/AIR (AJ Dhanesh)
• Dose: 400 mg IV single dose or 8 mg/kg with adjust body weight
** order free text with cover sign by AJ Dhanesh (AIR) **









VTE prophylaxis in COVID-19 patients



• Severe COVID-19 pneumonia 
• O2 sat < 93% RA or RR > 30/min or admit ICU/intermediate 

• Notify อ.นิธิตา (Hematologist) ทุก case 

• ก่อนเริม่ยำ prophylaxis notify เจำะ lab severe covid heparin 
• ก่อนเริม่ยำ(D0 วนัเริม่ยำ) 
• D3 (ฉีดยำเป็น วนัที่ 4) 
• D14 ถ้ำคนไขย้งั admit 

• ใหย้ำจนกว่ำคนไขจ้ะกลับบำ้น 

VTE prophylaxis in COVID-19 patients

**ถ้ำ BW > 100 kg => ให ้enoxaparin 0.4 ml SC q 12 hr**

LDH



VERSION 1: 23-May-2021

Aims for Glycemic Control in Patients with COVID-19
1. Decrease hyperglycemic symptoms
2. Prevent acute diabetic complications and avoid hypoglycemia 
2. Control plasma glucose in order to reduce chance of opportunistic bacterial infection

• Glycemic goal: 140-180 mg/dL (as possible)

• Avoid to use pulse methylprednisolone  500 mg/day when…
1) DKA  2) HbA1c >12% 3) random plasma glucose > 400 mg/dL

Endocrine consultation: consult fellow หรือ staff ท่ี on service (ดูในตาราง consult) หรือ ในกรณีฉกุเฉิน 
consult fellow หรืออาจารยท์่านใดก็ได ้
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Cohort Ward Intermediate Ward/ICU
1.Monitoring • Initial CBG ≤ 140 mg/dL: No CBG 

needed

• Initial CBG > 140 mg/dL: CBG OD x 2-3 

days and if < 180 mg/dL→monitor prn

• If initiate steroid/up-titrate steroid: 

monitor CBG BID for 48 hr and if < 180 

mg/dL→ then OD q 2-3 days

• Check serum or urine ketone anytime if 

CBG > 400 mg/dL

• Initial CBG ≤ 140 mg/dL: No CBG needed

• Initial CBG > 140 mg/dL: CBG BID x 2-3 

days and if < 180 mg/dL→monitor less 

frequent

• If initiate steroid/up-titrate steroid: 

monitor CBG BID (at least) for 48 hr and if 

< 180 mg/dL → then less frequent

• Check serum or urine ketone anytime if 

CBG > 400 mg/dL
• Stop monitoring when steroid is discontinued

Previously Nondiabetes or Prediabetic Patients(1)
Definition: No evidence of diabetes diagnosis, HbA1C at admission < 6.5 % and history of FPG < 126 mg/dL



VERSION 1: 23-May-2021

Cohort Ward, Intermediate Ward, ICU
2. Treatment (same 

protocol in all 

wards)

2.1 If CBG > 180 mg/dL
Correction insulin: Use rapid-acting insulin analogue
• Regimen as Table 1 (base on BW)
If use correction ≥ 2 doses → initiate basal insulin (0.1-0.3 U/kg/day)
2.2 If CBG > 250 mg/dL
Correction insulin: use rapid-acting 
insulin analogue

• Regimen as Table 1 (base on BW)

Basal insulin: (prefer NPH > glargine)

• NPH 0.2 U/kg in morning, 0.1 U/kg in evening or
• Glargine U100: 0.3 U/kg/day OD morning

*3 meals: NPH 2/3 morning, 1/3 evening

** 4 feeds: NPH ½ q 12 h 

***start alternative doses if 

• age > 70 yr or Cr rising: 0.2 U/kg/day
• obesity (BW > 80 kg): 0.4 U/kg/day

****titrate basal insulin q 2-3 days if correction 
dose every meal is needed → titrate as Table 2

Previously Nondiabetes or Prediabetic Patients(2)
Definition: No evidence of diabetes diagnosis, HbA1C at admission < 6.5 % and history of FPG < 126 mg/dL



VERSION 1: 23-May-2021

Cohort Ward, Intermediate Ward, ICU
2. Treatment (same protocol in 

all wards)

2.3 More complex insulin regimen
• If CBG > 250 with basal insulin > 0.5 U/kg/day: Premixed insulin (prefer 

Biphasic Aspart 30) 0.6-0.8 U/kg/day (2/3 in morning, 1/3 in evening)

• If CBG > 300 with premixed insulin for 2-3 days, or q 8 hours of 

dexamethasone: basal-bolus insulin 0.8-1.0 U/kg/day + monitor CBG TID or 

QID +please notify endocrine
2.4 Insulin reduction when …
• Evidence of hypoglycemia or CBG< 100 mg/dL

• Improving of infection (falling CRP)

• Reducing or stopping enteral feeding

• Reducing or stopping corticosteroid treatment

• End of life care

Previously Nondiabetes or Prediabetic Patients(3)
Definition: No evidence of diabetes diagnosis, HbA1C at admission < 6.5 % and history of FPG < 126 mg/dL
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Patients with Known Diabetes Mellitus (1)
Definition: HbA1C > 6.5 % or previously diagnosed or treated 

Cohort Ward Intermediate Ward/ICU
1.Medication • Stop: SU, TZD, SGLT2i (aware 

euglycemic DKA), GLP1RA 

• Metformin: may be continued (check 

Cr ± lactate)

• DPP4i: may be continued or initiated

• Stop: SU, TZD, SGLT2i (aware euglycemic 

DKA), GLP1RA, Metformin

• DPP4i: may be continued or initiated in mild 

case

2.Monitoring • CBG BID, may reduce to OD if good 

glycemic control

• If Initiate steroid/up-titrate steroid: 

monitor CBG BID or more frequent for 

at least 48 hr 

• Check serum or urine ketone anytime 

if CBG>400 mg/dL

• CBG BID-QID, may reduce to OD if good 

glycemic control

• If Initiate steroid/up-titrate steroid: monitor 

CBG more frequent for at least 48 hr

• Check serum or urine ketone anytime if 

CBG>400 mg/dL
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Patients with Known Diabetes Mellitus (2)
Definition: HbA1C > 6.5 % or previously diagnosed or treated 

Cohort Ward, Intermediate Ward/ICU
3. Treatment (same 

protocol in all wards)

3.1 If CBG > 180 mg/dL
Previously use insulin Insulin naive

Continue or adjust previous 

insulin regimen

Correction insulin: Use rapid acting insulin analogue (base on BW)

• Regimen as Table 1

If Use correction ≥ 2 doses → initiate basal insulin as below

3.2 If CBG > 250 mg/dL
Previously use insulin Insulin naive

Continue or adjust previous 

insulin regimen

Correction insulin: use 

rapid-acting insulin 

analogue (base on BW)
• Regimen as Table 1

Basal insulin: (prefer NPH > glargine)

• NPH 0.2 U/kg in morning, 0.1 U/kg in evening or

• Glargine U100: 0.3 U/kg/day OD morning

*3 meals: NPH 2/3 morning, 1/3 evening

** 4 feeds: NPH 1/2 q 12 h 

***start alternative doses if 

• age > 70 yr or Cr rising: 0.2 U/kg/day

• obesity (BW > 80 kg): 0.4 U/kg/day

****titrate basal insulin q 2-3 days if correction dose 
every meal is needed → titrate as Table 2
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Patients with Known Diabetes Mellitus (3)
Definition: HbA1C > 6.5 % or previously diagnosed or treated 

Cohort Ward, Intermediate Ward, ICU
3. Treatment (same protocol in 

all wards)

3.3 More complex insulin regimen
• If CBG > 250 with basal insulin > 0.5 U/kg/day: Premixed insulin (prefer 

Biphasic Aspart 30) 0.6-0.8 U/kg/day (2/3 in morning, 1/3 in evening)

• If CBG > 300 with premixed insulin for 2-3 days, or q 8 hours of 

dexamethasone: basal-bolus insulin 0.8-1.0 U/kg/day + monitor CBG TID or 

QID +please notify endocrine
3.4 Insulin reduction when …
• Evidence of hypoglycemia or CBG< 100 mg/dL

• Improving of infection (falling CRP)

• Reducing or stopping enteral feeding

• Reducing or stopping corticosteroid treatment

• End of life care
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Glucose (mg/dL) TDD*< 50 U/d or BW < 50 kg TDD 50-100 U/d or BW 50-100 kg TDD > 100 U/d or BW > 100 kg
180-230 2 3 4
231-280 3 4 5
281-330 4 5 6
331-380 5 6 7
381-430 6 7 8

Motivated Self-Care:
1. Self-SMBG in all patients who have good consciousness, no hypoxemia
2. Self-insulin injection in patients who have been previously used insulin

Table 1. Correction Insulin (base on BW): rapid-acting insulin analogue

*TDD= total Daily Insulin dosage, = 0.6-0.8 U/kg or known insulin dosage

Option: correction insulin = 1700/TDD

Morning Glucose 
(mg/dL)

Dose adjustment

< 80 Reduce insulin by 20%
< 81-100 Reduce insulin by 10%
101-180 No change
181- 230 Increase insulin by 10%
231-280 Increase insulin by 20%

Glucose 
(mg/dL)

Before morning insulin Before evening insulin

< 80 Reduce evening insulin by 20% Reduce morning insulin by 20%
< 81-100 Reduce evening insulin by 10% Reduce morning insulin by 10%
101-180 No change
181- 230 Increase evening insulin by 10% Increase morning insulin by 10%
231-280 Increase evening insulin by 10% Increase morning insulin by 10%

Table 2. Insulin Titration
Once Daily Insulin Glargine Twice daily NPH  
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Diabetic Emergency: DKA/HHS (1)

Initial laboratory investigations:

• Plasma glucose, electrolyte, creatinine, serum ketone (β-OH-butyrate), arterial or venous blood gas

• Work up precipitating causes: UA, U/C, EKG, CXR, TSH

Initial management: Consult Endocrine Service (ปรึกษาทันที หรือหลังให้ initial management ตามความเหมาะสม)

Setting
Cohort Ward Intermediate/ICU Hemodynamic Unstable Patient

1) IV fluid • 1s t hour: NSS/Isotonic solution 500-1000 ml in first hour (adjust according to 
volume status)

• 2nd-6th hour: NSS or 0.45% NaCl 250-500 ml/hr (according to corrected-Na)
• If CBG < 250 mg/dL change to glucose-containing IV fluid

• NSS/Isotonic solution resuscitation then 
as physician clinical judgement

• If CBG < 250 mg/dL change to glucose-
containing IV fluid

2) Insulin

****if K <3.3, do not 

initiate insulin

• Rapid-acting insulin analogue: 
0.4 U/kg SC every 4 hr 

• If CBG < 250 mg/dL reduce to 
0.2 U/kg SC every 4 hr

• Start Basal insulin 
concomitantly (NPH, Glargine 

U100): 0.15-0.2 U/kg/day SC

Mild case
• Rapid-acting insulin analogue: 0.4 U/kg 

SC every 4 hr 
• If CBG < 250 mg/dL reduce to 0.2 U/kg SC 

every 4 hr
• Start Basal insulin concomitantly (NPH, 

Glargine U100): 0.15-0.2 U/kg/day SC
Severe case

• Regular insulin (RI) IV 0.1 U/kg bolus and 
0.1 U/kg/hr drip

or

• RI IV drip 0.14 U/kg/hr

• Regular insulin (RI) IV 0.1 U/kg bolus and 
0.1 U/kg/hr drip

or

• RI IV drip 0.14 U/kg/hr
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Diabetic Emergency: DKA/HHS (2)

Setting
Cohort Ward Intermediate/ICU Hemodynamic Unstable Patient

3) Potassium 

supplement

Depend on serum K+

• < 3.3 mmol/L: hold insulin + give K+ 20-30 mEq/hr

• 3.3-5.2 mmol/L: give K+ 20-30 mEq in each liter of IV fluid

• > 5.2 mmol/L: don’t give K+ supplement + check K+every 2 hr
4) Monitoring CBG, electrolyte and 

venous BG (VBG) every 4 hr

CBG every 1-2 hr for IV insulin, CBG q 4 hrs for sc insulin

Electrolyte and VBG every 4 hr

Note: do not use SC regimen in 1) Mixed DKA + HHS, 2) pregnant, 3) metabolic derangement (pH < 7, HCO3 10 mmol/L, K+ < 3.5 mmol/L), 

4) significant other co-morbidity (acute CAD, CKD stage 4,5, end-stage liver disease) 5) impaired conscious level 
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ปัญหาท่ีต้องระวัง

1. Aspart (Novorapid)/premixed aspart (Biphasic Aspart 30; Novomix) ต้องฉีดก่อนอาหาร 5-15 นาที หรือพร้อม
อาหารทันที หรือหลังอาหารไม่เกิน 15 นาที

2. CBG premeal ควรให้ใกล้เคียงกับเวลาก่อนอาหารมื้อน้ันจริงๆ 
3. พิจารณาให้ insulin correction scale ตามน ้าหนักตัวผู้ป่วย 
4. ใช้ hypoglycemia protocol เม่ือเกิดปัญหา hypoglycemia



Pulmonary and ID consultation

Notify Pulmonary team

• SpO2 < 92% RA

• SpO2 92-95% RA with RR > 30/min

• RR < 30 min but with signs of impending 
respiratory failure

* consult chest for CXR interpretation * 

**ไม่ใส่ NIV (BIPAP, CPAP) เพราะจะทา่ใหเ้กดิ spreading **

*** O2 high flow พิจารณาเปน็รายๆ และใช้ในเฉพาะ AIIR 
room เท่านั้น ***

Re-notify ID team

• Any pneumonia

• Mild Case with high-risk features

• Progressive pneumonia/symptoms 

• The patient that planning/currently 
use favipiravir

modified from Rama CNMI team (ID/Chest)



Patient selection for HFNC in COVID patients 

Inclusion criteria

• Failure of oxygen cannula therapy 
(before ET tube)

• High risk post-extubation failure  
(after off ET tube)

Contraindication

• Failure of mask with bag therapy 
• ในกรณีนี้ควรตัดสินใจ early intubation เลย โดยไม่เปลี่ยนเป็นHFNC 

เพ่ือหลีกเลี่ยง การ delayed intubation

• Signs of respiratory fatigue
• RR > 40/min or obvious accessory respiratory 

muscle use 

• Immediate need for intubation 
• PaO2/FiO2 < 50 mmHg

• Unable to protect airway

• Change of mental status

• Unstable hemodynamic

• Uncooperative 

modified from Rama CNMI team (ID/Chest)



Chart round: COVID care 

• 14.00 or earlier

• Update situation
• Discharge planning

• Home 

• Hospitel

• Update new case + review CXR/ CT scan

• Consult case (severe case/progressive pneumonia)



Table round: COVID care 

ชื่อ + cluster DOI day O Day CXR CT Favi/dexa/enoxa plan

1-1 นำย A 27/4/64 8 +ve 1/5/64 (+) D3/D1 (6mg/day)/- F/u lab D10 + CXR

1-2 นำย B 29/4/64 5 -ve 3/5/64___ -/-/- Wait for CT result

2-1 นำง C ** 25/4/64 9 +ve 29/4/64 (+++) D7/D4 (16mg/day)/D3 F/u lab D10 + CXR

2-2 นำง D 25/4/64 9 +ve 30/4/64(+) D5/-/- D/C 4/5/64

3-1 นำย E 26/4/64 7 -ve -ve -/-/- Hospitel 4/5/64

3-2 นำย F 24/4/64 10 +ve 28/4/64 (++) 5/-/- D/C 3/5/64

4-1 นำง G 26/4/64 7 -ve -ve -/-/- Hospitel 3/5/64



การจ่าหน่ายผู้ป่วยออกจากโรงพยาบาล

แนวทางเวชปฎิบัติ ดูแลรักษา และป้องกันการติดเชื้อในโรงพยาบาลกรณีไวรัสโคโรนา 2019 _version 25 มิถุนายน พ.ศ. 2564 
https://ddc.moph.go.th/viralpneumonia/index.php



การจ่าหน่ายผู้ป่วยออกจากโรงพยาบาล

แนวทางเวชปฎิบัติ ดูแลรักษา และป้องกันการติดเชื้อในโรงพยาบาลกรณีไวรัสโคโรนา 2019 _version 25 มิถุนายน พ.ศ. 2564 
https://ddc.moph.go.th/viralpneumonia/index.php



Discharge planning
• General D/C criteria: 

• Day > 10-14 after onset date

• Complete criteria discharge 

• ให้เตรยีมเอกสารล่วงหน้า 1 วันก่อนไป
• ถามเรือ่งการเดินทางกลับบา้นด้วย ว่ามีคนไปรบัหรอืต้องให ้รถ รพ ไปส่ง
• Able to do home isolation or not

• ถ้าอาการดีขึน้และภาพรงัสีทรวงอกไม่แยล่ง ให้ไปรพ.สนามหรอืหอผูป้่วยเฉพาะการตอ่
• Home discharge vs Hospitel

• โรงแรม century park
• รพ สนาม/ธรรมศาสตร์
• รพ สนาม/ราชภฏัสมทุรปราการ
*** ต้องมใีบสรปุประวตัิ ***



ใบสรุปประวัติผู้ป่วย COVID-19

• ให้ท่าก่อนผู้ป่วย discharge ทุกครั้ง

• ให้พยาบาล scan in HIS ก่อนให้ตัวจริงผู้ป่วย

• Date of onset:

• Date of 30th day:

• Admission date:

• Discharge date:

• Swab date (positive)

• Swab negative date (if done)

• Treatment: (summary)



Self screening and social distancing

• วัดไข้ทุกเช้าก่อนเข้าห้องประชุม 
• ถ้ามีไขห้รือรู้สกึไมส่บายรีบแจง้ทมีอาจารยแ์พทย์
• ใส่ mask ตลอดเวลา ถอดเฉพาะเวลาทานข้าว
• ข้าวกลางวันรับท่ีห้องประชุม 
• ทานข้าวขอใหน้ั่งแยกและเว้นระยะหา่ง



Thank you for your attention


